DESCRIPTION

This Hydraulic Lift Kit is designed to give the ease
of power control over attachments on tractors not
equipped in this manner. This unit is completely
well-contained with its own hydrmulic pump,
control valve, relief valve, and oil reservoir
connected 1o a lift cylinder with two high pressure
hydmulic hosea,

BRACKET

LIFT CYLINDER

Installation Instructions

HYDRAULIC
LIFT KIT

MODEL NO.18703-05

ASSEMBLY

This lift kit can be mounted on any of the Husgky
middle frame tractors not normally equipped with
o hydraulic attachment lift. The four spacers {Na.
1716728) must be positioned between the
mounting bracket (No. 171-4771) and the pump
assembly when installing unit on the Mode] 188
and 189 tractors to allow the pump to be moved
forwnrd. When installing this kit on the other
models of Husky middle frame tractors, the Ephcors
should be placed beneath the bolt heads to
maintain the same bolt length,

(1) Remove the tool lift plunger, Lift handle and
lift rod from tractor implement lift.

(2) Remove the four front capacrews from the
tractor gear case cover,

NOTE: When installing this kit on o Model 1053
or 1253 Husky tractor, the recr fender and seat
ossembly must be removed to facilitate the
mountirg, While the fender s off of the tractor,
punch out the knockout in the front skirt on the
right hand of the fender, {See Pigure 1.) This is
necessary (o provide clearance for the hydraulic
cylinder, Position bracket (No. 171-4790) Figure 2
ouwer gear case cover and secure with gear case cover
CAPSCreLs.

PIVOT DLOCK

CONTROL VALVE

RESERVOIR

MOUNTING
ORACKET

FRONT
PumaP
EUFFORT

. AEAR PUMP
TOOL LIFT EI'..‘.:"“" :ﬂ.m SUPPORT
FIGURE 2
FORM NO, 562146 FORT WASHINGTON, WISCONSIN. USA 12:60

FERITID B WA



—

18703-06 |

18703-05 | |

YDRAULIC LIFT KIT /|
MODELS 13703-04 |

BOLIERTS

H
i s e EMDLE MR D_TRITIN AND P-352146

ILLUSTRATED PARTS LIST (

| ] - i | - -_— -_— - - - - . N . . . . .. . @ —

MyTracrorForoncom



HYDRAULIC LIFT XIT MODFLS 18703-04-18703-05-18703-06

Rei, Part Ho. Rai. Part Ho.
Ho, Ho. Description Reg'd Ho. Ma, Description Heg'd
1 | 1105 019 | Elbow 2 39 |1721 628 | Washer z
2 | 1718 107 | Hose 25" 1 40 |1721 620 | Piston Rod ASSY 1
3 | 1718 106 | Hoge 22" 1 41 1;:1 gg u:;m i
4 | 1714 790 | Mounting Brackat 1 42 (1781 0" Ring
3 | 1714 783 | Bpacer % 43 |1721 832 | Clevis 1
8 1107 385 | Washar 1/ 2" 1 44 (1714 819 | Decal (Lift Position) 1
7 | 1107 041 | Capserew 1/2 - 13 x 2-8/4 1 45 [1714 803 | Decal (Hydraulic Lift) 1
8 1110 110 | Lock Mut 1/2 - 12 2 46 1108 870 | Capscrew 5/18 - 18 x 1/2 1
0 | 1108 905 | Star Washer 2 47 1722 345 | Pump Support 1
10 | 1714 784 | Smua ) 48 {1732 038 | Smap Ring 1
11 1714 880 | Lift Indicetor 1 40 * Body and Spool Valve
12 | 1106 889 | Capserew 1/2 - 18 x 1-1/2 1 50 |172E 037 |"O" Ring p
13 1714 780 | Lever Link 1 3l 1177 158 | Roll Pin ) 2
14 1108 484 | Drive Belt 31" 1 82 1107 382 | Washer 5/16 = 11/ 16 2
15 | 1108 876 | Capscrew 5/16 - 18 x 7/8 2 53  |1185 874 | Roll Pin 2
16 1100 242 | Lock Washar §/16 ] 64 1722 021 | Return Spring 1
" 1T | 1714 789 | Pump Bupport 1 55 1722 022 | Spring Slexve i
18 | 3111 287 | Carriage Bolt 5/18 - 18 x 8 1114 850 | Serew 10 - 32 x 1/ 2 Fill.
| 4 1-1/4 4 Hd. B
| 18 | 1103 839 | Hex Nut 5/16 - 18" ] 57 |1100 240 | Lock Washer ]
20 | 1714 774 | Belt Guard 1 58 |1722 023 | Cover 1
21 1722 473 | Mounting Bracket 1 1] 1185 588 | Roll Pin 2
22 | 1107 383 | Flat Washer 3/8" 2 B0 1722 025 | Drive Gear and Shaft Assy 1
23 1714 778 | Adaptor 2 B1 1722 026 | Idler Gear I
24 | 1108 880 | Capscrew 5/16 - 18 x 1-1/8"| 2 B2 | 1722 027 | Idler Shaft 1
25 1107 382 | Flat Washer 5/16" 1 it 1722 028 | Relle Ball 1
26 | 1714 702 | Pump Pullay 1 64 | 1722 029 | Reliel Bpring 1
27 | 1103 466 | Sot Screw 5/16 - 18 x 3/&" 1 85 | 1722 030 | Relief Plug 1
28 | 1100 348 | Cotter Pin 3/32 x 3/4 3 86 | 1722 038 | Oil Seal 1
20 1714 782 | Bwivel Blook 1 a7 1722 030 | Gasket 1
30 | 1715 B4d | Grip 1 88 | 1722 031 | Filler PU i
81 | 1714 M7 | Rod Support 1 89 |1722 032 | Fiber Washar 1
82 | 1714 778 | Rod Bupport Bracket 1 70 | 1722 033 | Reservolr i
33 1714 781 | Control Rod 1 T1 1722 034 | Stud 1
34 |1T18 729 | Spacer & 72 | 1722 085 | Comb. Washer 1
38 1714 T88 | H 3 1108 BAT | Jam Mut 378 - 16 1
(Ino. Ref #36 thru #43) 1 T4 |1108 880 | Capscrew §/16-18 x 1-1/8" 1
36 1721 625 | Head 1 k-] 1714 781 iz Powar Unit Assy
a7 [1721 828 | O Ring 3 (Inc. #48 thru #74) E
a8 1721 827 | Tube 1 . |

*HOTE - Spool and body only, are not available as service parts. I spool or body
bacomes worn or damaged, it is recommended that the hydraunlic power
unit assy (Ref. #T5) be replaced.

— - —

—_— - . = e

PORT WASHINGTON, WISCONSIN, ULS.A

FRINFID T4 3.2,

FORM HO, P-ssg;gg
| REPLACES FORM HO. P-551730 AND P-552140

MyTracrorForon



Vs 1 Wplm
KIT

| s

1.i-'—-' ah i
3= A0 01
g e = |

HYD

LIFT
= g SE gy e ﬂ

e el bl oY e Sl X Ko

MODEL 15709

MyTracrorForom:com



_m——

ROLENS HYDRAULIC LIFT KIT MODEL 18708
REF.  PART NO. REF.  PART NO.
N{: NO. DERCRIPTION REQD.  MO. NO. DESCRIPTION REQ'D.
1 o 1100045 Capscrow, BN6-18x1 ... 2 42 o 1100348 Cottar Pin, 332 x 34 ... 3
2 = 1100242 Locloweshar, 5/16 . ..... 8 43 1731432 Swivel Blotk . ... 00000
3 1716729  Spacer .......- ceaeas & a4 174788 Std ...ovuunosrrnns 5
4 = 1107882 Flet Washer . . ... inaaan 1 46 1794770 Adptor . ....-=:s5252 a2
5 1714777 Hod.'.?imnrl 1 48 1103468 Sat Screw, BAG6-1Bx3/B. 1
8 1714714 Balt Guard .....::.«.+- 1 47 1714880 DriveBalt, 31...00:0004s 1
7 = 1100078 Capscrew, 516 -18x7/8.., 12 48 o 1111287 Carriage Bolt, 5/16 - 18 x
8 = 1100088 l:lnﬂ'lwﬂ.r“lﬂ 1Bx12.. 1 L 7 S e S R
g 1714778 Aod Support Bracket .... 1 48 1714782 Pump Pullay ......---- 1
10 1714781 E.amru} Red ...-:<:0. we ¥ 1] 1732138 Mount Assembly . ... .. .. 2
11 710888 2 Orlp .. .cscriaaannnan 1 B1 1722345 Pump Support . .eesscas 1
12 « 1185230 HuHm,EnB 1B cuve- 7 52 1714780 Pump Support - .. ...... |
13 172111 Docal (Hydraulle Lift) ... 1 83 1722473 Mounting Bracket .. ... 2.1
14 17T14TR Wiy drmalio Powes Unit Aaxy. B4 ATVENGT Moms, 25" . .curersonns 1
{Ingl. Ref. Nes. 15 thrud1) 1 55 1718108 Hoss, 22” ....cuss- P |
15 © 1108887 Jemy Nue, 3/M8-18 ...... 1 66 o 1103596 Star Washar, 3/8 . ... .... 2
16 17220356 Comb. Washer. . . ... ... i E7 = 1107383 Flat Wesher. 38 ....... 2
17 1722034 Swd ...or-cisramasns i 5B 1714780 Lever Link . . o - ouueunns 1
1 -1722030 Gasltat .. ... 1 59 1714788 Hydraulic B\r‘lindur Aamy,
19 = 1108880 Capsorew, BI'IB 18 x 1-1.'!! 1 {Incd, Fef. Nos, 88 thru 7681 1
20 = 1107382 Washer, BBz 116 ... 2 ‘80 o 1110110 Lock Mut, 1/2-13 ...... 2
21 1722022 Spring Bleave .. ..vev0se 1 61 = 1100084 Capscrew, 1/2-13211/2 . 1
22 1722021 Return Spring . ...... ai ¥ 62 1714820 Lift Indicator . ........- 1
23 1188874 Robl I . oinn s i e 2 83 = 1100080 clmtrz 13ax23M4 . 1
24 - Bndfmsmnivam.”. 64 = 1100257 Washer, 1/2 . .
26 1177168 Roll Fin..... N 2 85 1714763 SpmCEr .. ... iiaaeens i
25 1722038 Emp Ring .....---...- 1 86 1714780 Mounting Brackst ...... 1
27 1722038 OlSesl ....ccconuneua 1 &7 1108018 Ehnw,lﬂﬁwutﬂﬂ“.... 2
28 1722030 Rolief Plug . . .....cv0ve 1 68 1721626 B - i 1
29 1722020  PRelief Spring .. ........ 1 59 1721626 MO RING 2 .enean s 3
a0 1722028 Felief Boll . ...:0:000:20. 1 0 1721627 Tobe ...... e e h el 1
a1 1722037 PO RING issscannans 1 n 1727440 Decal (Lift Position) . . . 1
32 1722037 idler Shaft . ..... T | T2 1721828 Washer .......0000.- 2
a3 1722028 Vellor Gedr . ....c0acaas 1 Ta 1728835 Plston Aod fasy., 5B Die. .
34 1722026 Drive Geer & Shaft Assy. .. 1 T4 1726838 Guide, 5/81D. ........ 1
35 11865028 ROl PIn. . c.ocvcansnena 2 78 1728837 “0" Aing, 6MAI1D. ...... 1
38 1722023 OV i essiiiaca s ewsme 1 78 1721832 O e R e 1
37 =« 1100240 Loclkowesher .. ........ [} 77 1713783 Spaoer .....--.- s
38 & 1114860 Scraw, No. 10-32 2 1/2 78 1111616 Scrow - Hx. Hd.ﬂcn
Fillister Head . . ... s B 3B-16%31/2...... 2
] 1722031 Filer Plug . ... ooccoennn 1 78 1100243 Washer - Lock, 3/8 ...... &
40 1722032 Fiber Washar .......... 1 B8O 1186231 Mut- Hex, 3/8-16 ..... 4
Al 1722033 Reservolr .....oc0000. |1 M.L 1730364 Spray Paint, Black

aCommon Hardware - Purchase Locally (Grede 5 where applicable)

Printed by
FMC Corporation
Cwridoor Power Eguipment Division

Prsrt Whaehinaton Wiseonsin 53074 FORM P-B52298 (2/76)

MyTracrorForom:com



